
Small Water 
Systems 

Course # 2001 
 

 
 

 
 

 





Amanda Carter 
Phone: 615-898-6507 
Fax: 615-898-8064 
Amanda.Carter@tn.gov 

Fleming Training Center 
2022 Blanton Dr. 
Murfreesboro, TN 
37129 

State of Tennessee 
Dept. of Environment & Conservation 
Bureau of Environment 
Fleming Training Center 

Tuesday, February 6 

8:30   Welcome and Roll Call    

8:45  Water Sources and Treatment   

9:15  Wells 

9:45  Small Water Plants     

11:00  Lunch      

12:15  Disinfection      

1:45  Safety      

 

Wednesday, February 7 

8:30   Pumps & Equipment     
   Maintenance  

10:00  Cross Connection Control   

11:00  Lunch 

12:15  Rules and Regulations   Scotty Sorrells 
  Wellhead Protection       Div. Water Resources 
[...]
Small Water System Operation and Maintenance

SURFACE WATERS

• Raw water storage

• Diversion works

• Flow measurement

• Disinfection

• Coagulation

• Flocculation

• Settling

• Filtration

• Corrosion Control

• Treated Water Storage

• High service pumps

SURFACE WATER

• Raw Water Storage
• Slows influent water quality changes

• Maintain production during source shutdown

• Diversion Works
• Diversion dam, bar & trash screens, intake pipe/structure, 

pumps, water conveyance piping, flow control valves

• Flow measurement
• Should indicate instantaneous flow and total flow 

• Install wye strainer upstream to prevent clogging 

SURFACE WATER

• Disinfection
• Chlorine is recommended disinfectant

• Prechlorination minimizes organic growth in treatment units

• Coagulation
• Chemical feed with rapid mix to create microfloc

• Flocculation
• Slowly mixing water to create larger settleable floc 

(macrofloc)

• Settling
• Allows suspended matter to separate from water by gravity

SURFACE WATER

• Filtration
• Removes remaining suspended matter after sedimentation

• Corrosion control
• Water stability to minimize corrosion and scaling

• Treated water storage
• Reservoirs allow treated water to be stored to meet peak 

demands and provide water during outages

• High service pumps
• Draws finished water from storage and 

supply it under pressure

GROUNDWATER

• Iron and manganese control (Fe and Mn)
• Controlled by oxidation – converting the dissolved form to the 

insoluble form
• e.g. liquid ferrous iron (Fe2+) to solid ferric iron (Fe3+)

• Feed oxidizing agent (e.g. chlorine or potassium 
permanganate) with oxygen to oxidize iron and manganese 
and form the insoluble (precipitated) form

• Remove precipitates with sedimentation and/or filtration

• Softening
• Hardness due to calcium and magnesium ions (Ca and Mg)

• Softening achieved by ion exchange or chemical precipitation 
(lime-soda ash softening)

Section 3 TDEC - Fleming Training Center

Small Water Plants28



PACKAGE PLANTS

• Most commonly used for filtration of turbid water and 
removal of dissolved iron and manganese

• Includes all treatment equipment, pumps, chemical feeders, 
and controls

• May choose instead to select a custom designed package 
plant with materials supplied by different manufacturers

• Advantages
• Design and equipment have already proven effective
• All bugs eliminated giving purchaser a high degree of 

confidence and performance

• No plant is completely automatic - still requires maintenance, 
repair, and occasional process control changes. 

COAGULATION & FLOCCULATION

COAGULATION

• Chemical reaction when coagulating chemical is added to 
water

• Most common is aluminum sulfate (alum)

• Coagulant reacts physical with fine particles of suspended 
matter in the water

• Colloidal particles have a net negative charge causing them 
to repel each other

• Zeta Potential

• Coagulant neutralizes negative charge to destabilize 
particles allowing them to come together

• Van Der Waals force

• Reaction occurs within 2-5 seconds of chemical application

COAGULATION

COAGULATION

• Factors affecting Coagulation
• Coagulant used and dosage

• Chemical and dosage must be optimized based on source 
water

• Water pH
• 6.5 – 8.5

• Alkalinity
• Must have sufficient alkalinity when using alum 

• Mineral content of water
• Different minerals will affect coagulation differently

• Water temperature
• Better coagulation in warmer water

COAGULATION OPTIMIZATION

• Is the pH after addition of the coagulant the same as when 
good coagulation occurs?

• Daily pH records should be maintained 

• Is adequate alkalinity present for coagulation reaction?
• Consider increasing alkalinity to have at least 30 mg/L 

remaining after chemical reaction complete by adding lime

• Is chemical feeder supplying correct dosage of coagulant?
• Dry chemical – collect sample of chemical for selected 

amount of time to compare to set feed rate

• Solution chemical – use site tube to measure actual feed rate 
versus set rate

TDEC - Fleming Training Center Section 3

Small Water Plants 29



COAGULATION OPTIMIZATION

• Does the chemical feeder inject a steady chemical feed into 
the water?

• Want consistent pulses vs long interval slug

• Is chemical injector distributing coagulant throughout flow of 
water?

• Injectors with multiple-feed orifices better than single orifice

• Is violent rapid mixing provided just after chemical if feed?
• Install mechanical mixer or relocate injection point to zone of 

turbulent flow

• Is a coagulant aid needed? 
• Polymer or weighting agent

FLOCCULATION

• Process of slow, gentle mixing of the water to bring smaller 
floc particles together to form macrofloc

• Mixing must be strong enough to encourage floc formation 
without settling, but not so strong to break floc apart

• Mechanical mixing
• Consists of slowly rotating paddles 

• Mixing becomes progressively more gentle as water flows 
through flocculation basin

• Preferred  method due to flexibility to maintain mixing 
regardless of flow rate and adjustable agitation rates

FLOCCULATION

• Hydraulic mixing
• Water flows around obstructions of baffles or through 

interconnected chambers

• Disadvantages
• Less uniform and controllable

• Efficiency varies with flow rate

FLOCCULATION

• Factors affecting flocculation

• Degree of mixing

• Too gentle – particles will not be brought into contact with 
one another and larger floc will not form

• Too violent – floc will be torn apart (sheared) preventing 
size large enough to settle out independently 

• Time

• Minimum 30 minutes with 45 minutes recommended

• Minimize short circuiting – water travelling through basin 
is less than designed time

• Add baffles or compartments – three recommended

• Number of particles

• Clean water is harder to treat due to decreased collisions 
between particles

FLOCCULATION OPTIMIZATION

• Correct any deficiencies in the coagulation process

• Check degree of mixing – neither too violent nor too gentle

• Adequate mixing time
• Do actual flow rates exceed design flows?

• Minimize short circuiting through basin

• Adjust plant to run on a more continuous basis and minimize 
frequent on/off operation

SEDIMENTATION

Section 3 TDEC - Fleming Training Center

Small Water Plants30



SEDIMENTATION

• Process of holding water in quiet, low-flow condition to allow 
for settling of suspended particles by gravity

• Tank has four zones
• Inlet zone – water entering tank distributed across tank with a 

slow uniform flow velocity
• Aka influent zone

• Settling zone – water flows slowly through tank allowing 
suspended particles to settle out

• Sludge zone - area where settled material lands in bottom 
of tank

• Outlet zone – water is collected in weirs or launders and 
flows to tank outlet

• Aka Effluent zone

ZONES OF SEDIMENTATION TANK

Weir Launder

SEDIMENTATION

LaunderWeir

SEDIMENTATION

• Factors affecting sedimentation
• Time – minimum 4 hours for conventional sedimentation

• Maybe reduced to 1 hour with tube or plate settlers

• Suspended matter characteristics – denser material settles 
faster than light, fluffy particles

• Determined by coagulation/flocculation process

• Short-circuiting – long narrow tank more effective than short, 
wide tank

• Tank inlet/outlet arrangement – minor changes can cause 
drastic changes in settling efficiency

• Inlet should distribute water evenly both horizontally and 
vertically while avoiding high velocities and eddy currents

• Outlet should collect water uniformly and near the surface 

SEDIMENTATION

• Factors affecting sedimentation
• Surface overflow rate – lower rate is better than a higher rate

• aka surface loading rate (SLR)

• Should be between 0.25 – 0.38 gpm/ft2

• Currents in tank – caused by flow inertia, wind action, 
temperature differences, and poor design; 

• Can cause short-circuiting, resuspend settled particles

• Water temperature – particles settle faster in warm water than 
in cold water

• Cold water is more viscous and creates more resistance

• Wind – can cause currents and turbulence decreasing settling

SETTLING OPTIMIZATION

• Check coagulation/flocculation process operation

• Decrease rate of flow to lower surface overflow rate and 
flow velocity

• Improve inlet conditions to reduce velocity, distribute flow 
uniformly, create uniform flow velocities

• If more than one tank used, ensure flow divided equally 
across tanks

• Improve outlet conditions to eliminate velocities

• Remove accumulated sludge

• Cover tank to minimize currents caused by wind and weather

• Recycle sludge to inlet to increase number of particles in 
water

TDEC - Fleming Training Center Section 3

Small Water Plants 31



SEDIMENTATION

• High rate settlers (tube or plate settlers) increase settling 
efficiency in sedimentation basins

• Provides surface area for particles to settle on

Tube Settler Plate Settler

FILTRATION

FILTRATION

• Process of passing water through a porous bed of material 
to remove suspended matter from the water

• Two types

• Gravity filter – water enters tank near the top and flows 
downward through media under force of gravity

• Slow sand filter – uses biological process as well as 
physical straining

• Pressure filter – water is forced through enclosed tank 
through filter media under pressure created by an 
external force

FILTER MEDIA LAYERS

FILTRATION MODES

• Conventional filtration
• Used with highly variable raw water quality and large 

volumes of water are required

• Filtration accomplished by straining and adsorption

• Includes coagulation, flocculation, & sedimentation prior to 
filtration

• Direct filtration
• Used with waters low in turbidity, color, plankton, & coliforms

• Includes coagulation & flocculation prior to filtration
• Sedimentation step is omitted

• This method must be approved by State 

These filters are cleaned by backwashing

FILTRATION MODES

• Diatomaceous earth (precoat) filtration
• DE is added as a slurry to water being treated and collects 

on a screening device

• Water is filtered by passing it through the screening device 
coated in DE

• Used where very high particle removal efficiencies required

• Can be operated as gravity or pressure filter

• Slow sand filtration
• Particles removed by straining, adsorption, and biological 

action

• Majority of particulate removal in top few inches of sand

• Filter cleaned by remove the top 2 inches of filter media

Section 3 TDEC - Fleming Training Center

Small Water Plants32



FILTRATION MEDIA

• Anthracite – hard coal prepared by crushing coal and 
sieving to get proper size

• effective size of 0.8 mm to 1.2 mm with a uniformity 
coefficient not greater than 1.85 

• 1.5 times heavier than water

• Sand – should be hard material like quartz that will not 
erode or easily dissolve in water

• effective size of 0.35 mm to 0.55 mm and a uniformity 
coefficient not greater than 1.70

• 2.5 times heavier than water

• In 30 inch dual media filter, anthracite should be 18-20 
inches deep and sand should be 10-12 inches deep

FILTRATION MEDIA

• Garnet – group of hard, reddish, glassy mineral sands with 
high density used at bottom of filter

• When added, this makes filter a multimedia filter

• Underdrain – under filtering media
• Supports filter media and prevents media passing through 

bottom of filter

• Collects filtered water and conveys water from filter

• Uniformly distributes backwash water 
across filter bed

• Most important function

FILTRATION RATES

• Slow sand filters – max 2 gpm/ft2

• Assumed Log Removals by Filtration Method 
• Giardia – 2.0 log removal
• Viruses (crypto) – 2.0 log removal

• High rate filters – max 4 gpm/ft2

• Assumed Log Removals by Filtration Method 
• Giardia – 2.5 log removal
• Viruses (crypto) – 2.0 log removal

• Includes 
• Rapid sand filters
• Dual media filters
• Multimedia filters

FILTRATION

• Filter continuously removes suspended matter while in 
operation

• Matter clogs openings and decreases flow through filter
• Will eventually lead to turbidity breakthrough
• Head loss will gradually build up

• When terminal head loss is achieved, filter must be cleaned
• Backwash – reversal of flow direction through filter to flush 

collected dirt out of media
• Filter bed expands allowing media grains to scrub 

against each other and knock off dirt particles
• Want to leave the filter cleaner but not too clean

• Ripen filter (filter to waste) before placing filter back 
in service

FILTRATION

• Backwashing frequency varies from facility to facility
• Based on time, flow, head loss, and/or effluent turbidity
• Consistency is key – have a good SOP

• Bed should be expanded to at least 50% its normal depth
• Not so much that media overflows into troughs

• Minimum backwash rate – 18.75 gpm/ft2

• Surface wash or subsurface wash required

• Good backwashing increases filter run lengths, finished 
water production, finished water quality, etc

• Poor backwashing increases finished turbidity, mudball 
formation, filter short circuiting, 

FILTER OPTIMIZATION

• Optimize coagulation, flocculation and sedimentation 
• Settled water turbidity should not exceed 5.0 ntu

• Ensure filtration rate is not higher than designed

• Backwash filter effectively to prevent mudballs

• Operate filter to minimized rapid filter rate changes
• Eliminate on/off operation

• Inspect media condition frequently
• Look for loss in depth, mudballs, caking, surface cracks, and 

mounding or unevenness

TDEC - Fleming Training Center Section 3

Small Water Plants 33



FILTER OPTIMIZATION

• Observe filters during backwash and filtering periods to 
determine condition of underdrain

• Gravel disturbance and broken underdrains will allow media 
to pass through in finished water during filtration

• Mounded media, sand boils, or evidence of uneven upward 
flow during backwash indicates underdrain issues

• Provide accurate flow and headloss gauges

• Consider feeding a polymer filter aid

• Small Water System Operation and Maintenance 
Office of Water Programs
Collection of Engineering and Computer Science
California State University, Sacramento
Chapter 4

Find more information on the subject of
• Corrosion Control

• Solids-contact Clarification

• Slow Sand Filtration

• Iron and Manganese Control

• Softening

• Operation

• Maintenance

Section 3 TDEC - Fleming Training Center

Small Water Plants34



Small Plants – Vocabulary 

A. adsorption  H. jar test 
B. alkalinity  I. mudballs 
C. clear well  J. precipitate 
D. coagulation  K. short‐circuiting 
E. diatomaceous earth  L. slurry 
F. flocculation  M. trihalomethanes 
G. garnet  N. wye strainer 
 

1. _____ a screen shaped like the letter Y; water flows through upper part of Y and debris is 

trapped by screen at the fork 

2. _____ derivatives of methane in which three halogen atoms are substituted for three of the 

hydrogen atoms; often formed during chlorination by reactions with natural organic materials 

in the water 

3. _____ the clumping together of very fine particles into larger particles (microfloc) caused by 

the use of chemicals 

4. _____ a reservoir for the storage of filtered water of sufficient capacity to prevent the need 

to vary the filtration rate with variations in demand; also used to provide chlorine contact time 

for disinfection 

5. _____ capacity of water to neutralize acids; caused by water’s content of carbonate, 

bicarbonate, and hydroxide.  

6. _____ laboratory procedure in which varying dosages of coagulant are tested in a series of 

jars under identical conditions 

7. _____ the gathering together of fine particles after coagulation to form larger particles called 

macrofloc by a process of gentle mixing 

8. _____ a condition that in tanks or basins when some of the flowing water entering a tank or 

basin flows along a nearly direct pathway from the inlet to the outlet 

9. _____ an insoluble, finely divided substance that  is a product of a chemical reaction within a 

liquid 

10. _____ a fine, siliceous earth composed mainly of the skeletal remains of diatoms 

11. _____ a water mixture or suspension of insoluble matter 

TDEC - Fleming Training Center Section 3

Small Water Plants 35



12. _____ the gathering of a gas, liquid, or dissolved substance on the surface or interface zone 

of another material 

13. _____ a group of hard, reddish, glass, mineral sands made up of silicates of base metals 

14. _____ material, approximately round in shape, that forms in filters and gradually increases 

in size when not removed by the backwashing process 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Vocabulary ‐Answers 
1. N  8. K 
2. M  9. J 

3. D  10. E 
4. C  11. L 
5. B  12. A 
6. H  13. G 
7. F  14. I 

   

Section 3 TDEC - Fleming Training Center

Small Water Plants36



Small Plants Review Questions 

1. How does the storage of raw water in lakes, ponds, or reservoirs help the water 

treatment plant operator? 

 

2. What information does an operator obtain from a flowmeter? 

 

3. How can a flowmeter be protected? 

 

4. Groundwaters may require what types of treatment? 

 

5. What is the influence of temperature on the coagulation process? 

 

6. How can the alkalinity of the water being treated be increased? 

 

7. What is flocculation? 

 

8. What happens if the flocculation mixing is too strong or too weak?  

 

9. What is the purpose of settling?  

 

10. Short‐circuiting is influenced by what factors? 

 

11. How does temperature influence particle settling? 

 

TDEC - Fleming Training Center Section 3

Small Water Plants 37



12. Why is sludge recycled to the inlet of the settling tank?  

 

13. What is included in the suspended matter removed by filtration? 

 

14. Why do anthracite and sand stay separated during and after backwashing? 

 

15. What is a mixed media (multimedia) filter? 

 

16. Under what conditions will mudballs form in filters? 

   

Section 3 TDEC - Fleming Training Center

Small Water Plants38



Small Plants Review Questions – Answers 

1. by slowing the rate of change in water quality due to rainstorms and other factors 

 

2. the instantaneous rate of flow as well as the total quantity of water that has flowed 

through it 

 

3. by a fine screen or wye strainer installed upstream from the meter to prevent clogging 

or damage by trash or rocks 

 

4. disinfection, iron and manganese control, and softening 

 

5. the warmer the water, the faster the coagulation chemical reactions 

 

6. by adding lime or soda ash prior to coagulation 

 

7. a process of slow, gentle mixing of the water to encourage the tiny floc in the 

flocculation basin, but the mixing must not be so strong that it breaks apart the floc 

particles already formed 

 

8. mixing must be strong enough to prevent premature settling of floc in the flocculation 

basin, but no so strong that it breaks apart the floc particles already formed 

 

9. to remove as much of the floc and other suspended material as possible before the 

water flows to the filter 

 

10. (1) the shape and dimensions of the tank, and (2) the inlet and outlet arrangements of 

the tank 

 

11. the warmer the water, the faster the particles settle 

 

12. to increase the number of particles in the water and improve flocculation of the settling 

particles 

 

13. mainly particles of floc, soil, and debris; but also living organisms such as algae, bacteria, 

viruses, and protozoa 

 

14. sand is 2.5 times heavier than water and anthracite is 1.5 times heavier than water 

TDEC - Fleming Training Center Section 3

Small Water Plants 39



15. a mixed media filter contains three layers of media: garnet, sand, and anthracite 

 

16. mudballs form if backwashing does not effectively clean the media 

 

Section 3 TDEC - Fleming Training Center

Small Water Plants40



 

 

 

Section 4 

Disinfection 

41



DISINFECTION